’ z " )."'

| ILLUSTRATED PARTS LIST

I & -

BOLEBNS
REEL MOWER = -

MODELS 18447-03

- AND-18447-04




1185041 | Lock Washer 1/4

1700384 | Bearing Retainer
‘181810 |Cutter Blade Only
139871 |Rivet

120641 |Cutter Bar Screw
308701 |Bracket °*

1103839 [Hex Nut 5/16-18

1107382, Flat Washer 5/16

1100243 | Lock Washer 3/8

1703582 | Frame
308706 [Transport Lock
121000 |Bowed Washer

1700404 [Bo]t - Special
‘180173 |Spacer >
310856 |Shaft

1107387 | Flat Washer
180887 |Roller |
120087 |Adjusting Screw
1107385 |Flat Washer 1/2
181036 |\ L /e '

1715571 {Bearing (18447-04
1110108 |Lock Nut 3/8-18

121808 |Flat Washer
1113527 |Retainer Ring -
1104054 [Grease Fitting
1700208 |Bearing Retainer

| 1703459 |Sprocket - 26T -
1703407 |Chain
1185013 (Connector Link

4103888 |[Hex Nut 1/4-20
1100241 | Lock Washer

4
.1107381 | Flat Washer 1/4 -

1713858 |Bracket -.
1703458 [Inner Chain Guard

| 98 | 1106030 Capscrew 3/8-16 x 1-3/4
o fpacer H -~ T \
1108820 |Capscrew 1/4-20 x 1/2 1101 | 1105028 [E1bow :‘/-. S 4
1703457 [Ou I'CMID(_*IIN 102 ter Pin 1/16 x 3/8
1185027 [Machine Screw 1/4-20 x 2 r (18447-04
1185028 |Machine Screw 1/4-20 x 3/8 9 Vesivvel)
1165064 |Ball Bearing
*1714207 Repair Kit For Joint , ~ *1714208 Repair Kit For Joint **1714396 Complete Gear Case

Marked 6N

1117578 | Flat Head Screw 1/4-20 x 7/8

#90652 |Cutter Bar Assembly

1100242 | Lock Washer 5/18
1106019 |Capscrew 3/8-16 x 1
1106874 [Capscrew 5/16-18'x 3/4

\
1100254 |Flat Washer 1/4 |

. |
100181 |Bearing (18447-03)

1106038 |Capscrew 3/8-16 x 2-3/4

090620 |Wheel Fork (18447-03)
1715542 |Wheel Fork (18447-04)

1100275 (Woodruff Key 3/32 x 5/8

1185550 |Set Screw 3/8-18 x 5/16

REEL MOWER MODELS 18447-03 AND 18447-04

990638 [Reel Cover

1700207 | Bearing Pivot

1700311 |Plug Button

1703011 |Spring Cotter
1714432 | LAft Link
1713501 |Clevis Pin

i
.

1715008 {Universal Joint
1716368 |Cotter Pin -

1713873 |U-~Bolt -
1713875 |Guard
1700389 [Spring
1713865 |Bracket
1713864 |Bracket

-

1103840 |Hex Nut 3/8-16
1105678 | Plug
1716384 |Cover

1713662 | Gasket

)

1185432 |Thrust Washer

1 1185431 T

1713665 [Needle Bearing
406878 |C:

1713641 |Gear Case Only

~oe

182682 |Breather
1185010 |Needle Bearing
11852086 |Seal
1713658 [Sh:

1713857 [Shaft

i w
4

94 | 1713860 |Clamp

97

"1713866 |Shaft Support
1713859 |Sprocket - 8T
1716257 Shear Pin

4
2
3
1
1.
1
1
1
2
9
8
2
1
1
1
1
2
1
1
1
2

Marked Neapco

1700200 [Reel (Inc 51 & 52)

1106840 [Capscrew 1/4-20 x 1
1713870 |Suppart & Hiteh -

1106832 |Capscrew 1/4-20 x 5/8
1107383 | Flat Washer 3/8

1713883 |Universal Joint and
« 185220 |Roll Pin 3/16 x 1-1/2

Special
1110106 {Lock Nut 1/4-20 -

1110107 |Lock Nut 5/16-18

1185346 |Roll Pin 1/4 x 1-1/4
1713663 [Bevel Gear - 23T

t Bearing
78 |Capscrew 5/16-18 x 1

1106876 |Capscrew 5/16-18 x 7/8
1713664 | Bevel Pinion - 16T

1104436 | Wood ruff Key 3/16 x 3/4

Assy



